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Figure S1. Wide-angle X-ray diffraction curves of samples: (a) PLLA/POM=93/7 (quenched), (b) 

PLLA/POM=93/7 (cooling at 10 
o
C/min), (c) PLLA/POM=80/20 (quenched) and (d) 

PLLA/POM=80/20 (cooling at 10 
o
C/min). 
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Figure S2. Polarized optical micrographs for PLLA and PLLA/POM(93/7). These samples were 

crystallized at 135
 o
C from the melt for various times as indicated in images.  
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Figure S3. Change of radius of PLLA spherulite as function of crystallization time. 
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Figure S4. SEM image for the PLLA/5% talc.  

 


